



**SHOWTEX BELGIË NV**  
Everaertsstraat 69  
2060 ANTWERPEN

your delivery of  
2007-04-24

your reference

our reference  
PVH/4873

date  
Zwijnaarde, 2007-05-23

## Analysis Report 56917/E

Required tests :

**BS 5867 part 2 (1980)**

**Determination of the flammability of textile fabrics for curtains and drapes**

Identification number	Information given by the client	Date of receipt
T703937	Dancecarpet jumbo 100% polyvinyl chloride	2007-04-24

Pros Van Hoeyland  
order responsible

This report runs to 2 pages and may be reproduced, as long as it is presented in its entire form, without written permission of Centexbel. The results of the analysis cover the received samples. Centexbel is not responsible for the representativeness of the samples.



VAT BE 0459.218.289  
CENTEXBEL-GENT  
Technologiepark 7  
BE-9052 Zwijnaarde  
Tel. + 32 9 220 41 51 • Fax + 32 9 220 49 55  
e-mail gent@centexbel.be

Fin. Acc. 210-0472965-45

IBAN BE44 2100 4729 6545

CENTEXBEL-BRUSSELS  
Montoyerstraat 24 B2  
BE-1000 Brussels  
Tel. + 32 2 287 08 30 • Fax + 32 2 230 68 15



Reference : T703937 - Dancecarpet jumbo 100% polyvinyl chloride

BS 5867 part 2 (1980)

Determination of the flammability of textile fabrics for curtains and drapes

End of tests: 16 May 2007

Six samples, three in the warp direction and three in the weft direction, are tested according to BS 5438/test 2 with a flame application time of 15 s. The face of the fabric is tested.

The test specimens have not been cleaned nor submitted to an accelerated ageing procedure.

The following parameters are measured or observed:

- afterflame time
- afterglow time
- vertical edge reached
- upper edge reached
- flaming debris

direction	length			width		
	1	2	3	1	2	3
afterflame time (s)	0	0	0	0	0	0
afterglow time (s)	0	0	0	0	0	0
flaming debris	no	no	no	no	no	no
flame on edge	no	no	no	no	no	no

Type B performance requirements

During the test, no part of any hole, nor any part of the lowest boundary of any flame may reach the upper edge or either vertical edge of any specimen. There may be no separation of any flaming debris.

Conclusion : Type B